

# CE TEST CERTIFICATE

FOR PERFORMANCE CHARACTERISTICS OF CONSTRUCTION PRODUCTS FOR THE CE MARKING

BOD-11-01-05-02

- Product:** Laminate floor coverings „**BREEZE LINE, CHARM LINE, COURAGE LINE, TIME LINE, VANITY LINE, VITALITY LINE** “  
Dimensions: 1285 mm x 192 mm x 12 mm
- Customer:** ter Hürne GmbH & Co. KG  
Ramsdorfer Str. 5  
46354 Südlohn
- Order:** Klassifikation of the electrostatic behaviour according to EN 14041:2008
- Test method:** Test of the body voltage according to EN 1815:1997
- Test report:** 279268/1
- Test result:** The measured body voltage at 23 °C / 25 % humidity was  $\leq 2$  kV.  
The laminate floor coverings “**BREEZE LINE, CHARM LINE, COURAGE LINE, TIME LINE, VANITY LINE and VITALITY LINE**” fulfils the criterions for the classification as an

**"Antistatic Floor Covering"**

in accordance with the European Standard EN 14041:2008.

Dresden, 10.01.2011



Head of laboratory





Engineer in charge